TYPE 3
THREE TOOTH GEAR
MOUNTED &N SIBE
OF FRLAME $IDE RAIL

TYPE 1
Two TOOTH GEAR
MOUNTED ON 5IDE
OF FRAME SIDE RAIL

TWO TOOTH GEAR
MOUMTED WITH
BRACKETS ©OMN TOP
OF FRAME SIDE RAIL

FIGURE 14-1—TYPICAL STEERING GEARS - EXPLODED VIEW

-138-

1

1]




FIGURE 14-1—TYPICAL STEERING GEARS - EXPLODED VIEW
Key Part Name Group Key Part Name Group
1 Locknut, Shaft and Reller.. 14.116 12 Roller and Cage, Worm Thrust
2 Lockplate, Shaft and Roller 14.116 Boaxing. . vecrvasacsansna. 14,114
3 Plug, Shaft and Roller 0il. 14.118 13 Column and Worm.....sc..... 14.110
4 Bolt, Cover.....eavassesae. 14,104 14 Cup,Worm Thrust Bearing
5 Cover, Bhaft and Roller.... 14,118 {Lower)...... reasesessass 14,112
6 Thrustwasher, Shaft and 15 Shimesevvcscavasnnsarasaess 14,110

Roller...ovencavarsrsaces 14.116 16 Cover ﬂEStF-, Hl:luﬁil'lg End.. 14,104
7 Secrew, Roller Shaft 17 Housing ASS'¥. +esesvsvcan. 14.102

ﬁdJHSting'!+l'i'*l'i--!-+ 14.116 18 SEHl. Roller Shaft......... 14.116

8 Gasket, Shaft Cover........ 14.118 12 Arm, Lever (Pitman)........ 14.200
9 Shaft and Boller........0.. 14.118 20 Lockwasher, Lever Arm...... 14,200
10 Bushing, Roller Shaft...... 14.102 21 Nut, Lever ATrf........es0.., 14,200
11 Cup, Worm Thrust Bearing 22 Nut, Steering Wheel........ 14.126

(Uppﬂf)-;-;;-*a.o-...;;-a 14-112

-139-




10 @%(%%Jéﬁ

FIGURE 14-2—STEERING CONTROL - EXPLODED VIEW

-140-




10

11

12

13

14

15

FIGURE 14-2—STEERING CONTROL - EXPLODED VIEW

Part Name

Oiler, Drap Link Socket..
Plug, Drag Link Socket...
Spring, Drag Link Socket.
Bumper, Drag Link Socket.
Bearing, Drag Link Socket
Seat, Drag Link Socket...
Cotter Pin, Drag Link
Socket..creeranranncens
Socket, Drag Link........
Boltassssasssssassanasass
ClampP.sssssanasasssananns
Lockwasher....oveceennnns
Nutesoursoressssennnnnnns
Rod (Incl. in Drag Link
S Ly M atalatm e alnlate a5 ieis ]y
Bushing, Idler Lever -
UDDBY .% s s a s s eaassansaa

Seal, Idler Lever.....-s.

Group

14.210
14.210
14.210
14.210
14.210

14.210

14.210
14.206
14.208

14.208

14.208

14.208

14.202

14.214

14.214

Key

16
17
13
19
20

21

22

23
24
25
28
27
28
29
30

31

-141-

Part Name

Lever, Idler..cccsvnuaaas

Lockwasher....cicueaa- e
Hutl-'l'!'l'!l-'li-liliiiij ------
Pin, Idler Lever........ A

Tie Rod ASS'Y. sevensnsas
Washer, Idler Lever
Bushing.asssssnnas s

Bushing, Idler Lever -

LoweY...ou.. m 61 5 e il ey
Cotter Pin........ S R oY e
HUt ----- - LR L B - L )

End, Tie Rod L.H. Thread.
End, Tie Rod R.H. Thread.
Arm (Pitman)...ceevvennss
Bhield, Drag Link:ssss40+
Cover, Drag LinK. ...+«
Link, Drag.seseeserassees

LocKpPine:avsssecansansnns

Group

14.212

14.212

14,212

14.212

14.216

14.214

14,214

14 .216

14.216

14.216

14 .200

14 . 204

14.204

14.202

14.212




14

STEERING GEAR

GURE  GROUP PART NAME and DESCRIPTION R ary. MODELS
14,100 - STEERING GEAR
Gear (inel, Column and Shaft)............. 2027586 1 All
Snin ool i i(we. 1 and 3 gears)reoer PN O Ly
R e i oce T1lust. Mo, oy 201170 3  All
M0 s00h P Sy e e 202257 3 ALl
Bolt, 7/16" - 14 x 1
1/8" Hx. Hd. .......... ATHD 213 1 F47, F47C, K100
Bolt, 7/16" - 14 x 4 No. 2
120 Hx, Hd. ...c.icaaua Ge;r slalsis G606 1 F47, F47C, K100
LG L X e 1 Tust
Hx. Hdo wunvnvnonnnnnnnl ol D0 T feees 607 1 F47, F47C, K100
Flatwasher, T/16" Sm, = R | e 177 3  F47, F47C, K100
Lockwasher, 7/16"...... afeials 193 3 F47, F47C, K100
Seat, Lower Bolt......... eeaas 202847 1 F47, F47C, K100
o T e Tl o E e r a i ol m U o gt B P ) 203574 1 F485, K481
BoLit, e rimiriniata o aiaaa a4 e e . W e aia s e S3DTH 1 ¥485, K481
Bolt, up to Serial F485-5878, K481-21L823 203513 1 F485, E481
BOLtssesncarasansnsnsossrasaersrasssens 2035376 2 F485, K481
1 T T o o R A e OO S OO A H A G aAEG o .+ 201471 3 F485, K481
Lockwasher, T/18". . . ...cocen.. R , 193 3  F485, K481
14,102 - STEERING GEAR HOUSING
14-1-17 Housing (inecl, Shaft Bushings and
Upper Brg, Cup) used on No. 1 Gear,,.... 201184 1 F47, K100
14-1-10 Bushing, .caeissncasrsnsasanssrsnasssassnan SULLBEG 2 F47, K100
Housing (incl. Shaft Bushings and
Upper Brg. Cup) used on Wo, 2 Gear...... 202848 1 F47, F47C, K100
Bushing. ...orirercsresassvasanrennsrsasasas 202848 2 F47, F47C, K100
Housing (incl. Shaft Bushing and
Upper Brg. Cup) used on No. 3 Gear..... . 203757 1 All
14-1-10 b1 = R i A e S GO D DO ele]eiele e lateleln o statnteir ata U1 D6 2 All
Housing (incl. Shaft Bushings =nd
Upper Brg. Cup) (R.H.D.)eu.vvwsvnesone.. 203577 1  F485, K481
Bushing........... (R.H.D, Y o i ... 203578 2 F4B5, K481
Plug, 4)......... T T s A i ot e A 201204 1 F485, K481
14.104 - STEERING GEAR HOUSING END COVER
14-1-16 Cover {(incl, Grease Tube)....veorersesss0a 201193 i All
Bolt, 5/16" - 18 x 5/B" Hx. Hd, ........ 2011894 4 All
Lockwasher, 5/16" Ext, Tooth.......cvs.. 348 4 All
14.106 - STEERING COLUMN JACEKET
Jacket (incl, Brg. and Reinf.)......coeee.. 201172 1 F47, F4B85, K101, K482
Jacket (incl, Brg, and Reinf.)............ 2024938 1 K100, K431
Jacket (incl, Brg. and Reinf.).....cecu... 202407 1 F47C, F436
Jacket (incl, Brg. and Reinf,) (Prime).... 203579 1 F485
Jacket (inel. Brg. and Reinf.) (Prime).... 203580 1 K481
BT e a0 o0o00000 00000000 Ome o i et r=hh b i 1 All
Bolt, S5/16" = 24 X 1 T/B"..ceceanrsnanss 201174 1 All
Lockwasher, 5/16" Med, ..ovsvsssssrassnsss 240 1 All
Nut,  S/1G1 —F 24 HX, .ueimenearnrnnannnsasn 189 1 All
Relnforcement..covevovanasvasnscasssasnsnss 200176 1 All
Sleeve (to Str, Gear Housing) (used with
No. 2 GeAT) .. iaivassnsrsesarasanansnsrsas SOBB50 1 F47, F47C, K100
*As required

-142-

FIGUI
MUME

14-
14-

14

14

14

L e




sl STEERING GEAR 14

ELS GURE PART
GROUP PART NAME and DESCRIPTION ary. MODELS
g i MBER NUMBER

14,108 - STEERING COLUMN JACKET BEARING
1 LT o I o e A e P e alela amla n e ula ata xradntele e ra RN g4} 1 All
spacer ----------- R EEEE SRR E R E R E R oo 2“11?8 1 ﬁ.ll
Springl-l'l'-'-"%l%l'l%ll‘lililiii llllllll 2011?9 1 .ﬁ.ll
14,110 - STEERING GEAR COLUMN AND WORM
100 Column A0d WOIMes,eeevsvavorevasennsasesss 201185 1 F47, F47C, KLOO
14-1-13 Column and WOTrM...esscessanarasssassrasssss 202764 1 All
Su Column and Worm (R.H.D.).....eeuessseasse. 203581 1 F485, K481
14-"1-15 Shimt t'r-“]z IIIIIIIIIIIIIIII L R I R R 291190 * ﬂll
00 14-1-15 AT I T R T SR S TR ek 011D TR AT
-23 14-1-15 SRR L OL0L, fr e o e S vew. 2011920 * A2l
0
g 14.112 - STEERING GEAR WORM THRUST
BEARING CUP
14“'1'-11 Cup. uppﬁr. I I I R R T T ] 201188 1 All
14-1-14 CUD, LOWET . .cassnsnsnsusasasasasnaaassnans 201189 1 All
14.114 - STEERING GEAR WORM THRUST
BEARING ROLLER AND CAGE
14“1'—12 Rul]er nnd C-E-EE'- Wk R R B R R R SR EREEE R E PR mEEEEE 20118‘? 2 Pll].
14.116 - STEERING GEAR SHAFT AND ROLLER
Shaft and Roller (used on No. 1 Gear)..... 201195 1 F47, K100
Shaft and Roller (used on No. 2 Gear)..... 202851 1 F47, F47C, K100
14-1-9 Shaft and Roller (used on Mo, 3 Gear)..... 202759 1 All
Shaft and Roller (R.H.D,)...... resssssarss 203582 1 F4B5, K481
14-1-18 Seal (used on No. 1 and 3 Gears)..... eeses 201197 1 all
Seal (used on No. 2 GEAT) .. .eusesensseseras 202852 1 F47, F47C, K100
e T L S G i 1 e i ot erasaenn=-= 203580 1 F485, K481
14-1-7 Serew, Adjusting, 1/2" - 20.....0000000... 201198 1 All
14-1-1 Locknut, 1/2" - 20 HX. ...cscscescssss pae 201200 1 All
14_1-2 ankplatﬂlllili-l-il-llll-ll-ll-l-i-l-l-li-ii-ii-iri- 201199 1 ﬁll
Thrustwasher (used on No. 1 and 2 Gears).. 201201 1 F47, F47C, K100
14-1-6 Thrustwasher (used on Wo. 3 Gear)......... 202760 1 All
14.118 - STEERING GEAR SHAFT COVER
Cover (used on No. 1 and 2 Gears)......... 201202 1 F47, F47C, K100
14-1=-5 Cover (used on No. 3 Gear)....ceavacsnasa. 202761 1 All
Bnltp E‘flﬁ‘"_']-S‘xs‘fani-li--liliai-ll-iill-ii 2'(:1194 4 .Pﬁll
Lockwasher, 5/16" Ext. Tooth.sueessewvusas 348 4 All
82 14-1-3 BLUE, QOR1e: S v, vyt o o R .. 201204 I . All
14-1-8 T i oo O LD OGO O A G Ao A e e A0 ee. 201203 1 All
Covar (R.H.D.)aewsasossoncninnaa v e tala e et e ake . 203573 1 F485, E4B81
14.120 - STEERING GEAR SUPPORT
BRACKEET AND CAP
Bracket and Cap (Prime)....cociccueeuannn 201175 1 All
0-3=-18 Bracket........ T R TP s i oo By e £ PR N £ 1 e 2033490 1 F485, F486, K481, K482
9-3-19 T e ea faural e 0 TN e P P e I RO L O O 203350 1 F485, F486, K481, K482
Bracket and Cap (Prime) (R.H.D.).......... 203583 1 F485, E481

*As required

-143-




14 STEERING GEAR

HIGURE SScroup PART NAME and DESCRIPTION AR ey, MODELS i
14.120 - STEERING GEAR SUPPORT BRACKET
AND CAP (CONT'D.) .
Bolt, 1/4'" - 20 x
1 Bdy a8 sncnaooooitrne Cap sasana 490 1 aAll
Bolt (R.H.D.)eseasansonss P 490 2 F485, K481
Bolt, 1/4" - 20 x
1 1/2n fI{x R [Eracket i 491 A Al
Lockwasher, 1/4" Med. ...}  [f...... 190 2 All
9-3-17 Bolt, 3/8" - 24 x 2 374"
Thee Tl monorott e 425 2 F47, K100
9-3-17 Bolt, 3/8" = 24 x 1 1/2" Bracket
3 Nexn 1l R e e Cr i T e to =i fiT% 494 2 All
Flatwasher, 3/8" 8m. ...,...| Brace |.... 247 4 All
Lockwasher, 3/8" Med., ..... et 192 2 All
Hut, 3/8" — 24 HX., .......» ratate 188 2 All
Bolt, 3/8" — 24 x 1 1/ an
s 1l mae oo G o e r T e to ate 494 2 aAll ]
Flatwasher, 3/8" Sm, ..... Instrumenth, . 247 4 All 14~
Lockwasher, 3/8" Med., .... Panel ate 192 2 All
Hut, 3/8" - 24 HX, ... ..-. or 188 2 All
BTSRRI o v s (e 0 5 P P CL i s P P e B P T P e o esnseas 201228 1 All
Anti-Squeak.....croorvsenensnsna aaTarmi wte el U200 1 All
14-
14.122 - STEERING GEAR JACKET COVER i
Cover, Right....... siddssasEsEEtaTEEEmE B 201180 1 F47, F485, K101, K452 14
Screw, No. B - 18 x 1/4" Bind.Hd. ..... . 492 4 P47, F485, K101, K482 :
Cover, Left.. i e iaenmasisssalsiies saw sras 201181 1 F47, F485, K101, K482
Screw (Chrome) No. 6 - 18 x 1,/4" Bind.
il S AOs OO o0 0D At 000 ane o oo a5 Ao ety naialale 193 4 F47, F485, K101, K482 i
0-3-21 Seal, UppPer. . cocassassainssnasas hatniatnle misin ot FEUL18Z 1 F47, F485, K101, K482 14
Seal, Lower (L,H.D, and R,H.D.)...cccu.... 201183 1 F47, F485, K101,
K481, K482
D BT ol st a¥aTels alie|mincainlelnsoialsla als atnlavele sasarsrenes SU2450 1 F47C, F486 14
Screw, No. 8 - 18 x 1/4" Bind, Hd, Tap. 492 2 FP47C, F486 14
Seal, LOWET, vouecuccesaa AR Naaintaintrtatulelniwinielelats 202762 1 F47C, F486
Cover (Prime) (R.H.D.)....... 5 AN E SO S a e P 203734 1 F485
Cover (Prime) (R.H.D.).usivesananansas weew. 203735 1 K481
Screw, No. 10 = 12 x 1/2" Oval Hd. Cr. g .1
Hec., TAD. csucsncamrratsaseiasaas alalaTulrieTe 4471 3 F485, K481 1.
Washer (Chrome)....:nsseeecacacessa rerssas 203813 3 F485, K481
Seal, Upper (R.H.D.).uiveuiaaan: e waaan e s 2S5BS 1 F485, K481
14,124 = STEERING GEAR DASH PANEL PAD
Pad, Upper (Rubber)............ walssasnnena  202I6E 1 All
Pad, Lower (Rubber)...... fafaraFa e nlainlatn e lule s e Vet A 23 B 1 All 3 1
Pad, Right (RuHiDue}iesisseasssnaranasassses 203586 1 F485, K481
Pad, Left (R.H.Du)oesivonans aTatutala e faTe e n e e e a e IR DO 1 F485, K481
Screw, No. 10 - 24 x 1 1/2" Oval HA.
(ehve T o d e o T Nl araTa et a el ara E v e 560 2 F485, K481
Reinforcement...... os 005 s O AR D e e s - 1 [ [ 1 aAll :
Screw, No. 10 - 16 x 3/8” Bind, Hd. :
(v [0 panoopoootonn 0000 0o e T 594 2 All

Reinforcement (R.H.D.)...vvesravacanans... 203591 1 F485, K481
Screw, No. 10 - 12 x 1/2" Rd. Hd. Cr.
Rec- Tap- LB B B B B I R SR R R B R IR R R R R R R R R R 645 4 F4E5i H481

-144-




STEERING GEAR

FIGURE PART
E UMBER GROUP PART MAME and DESCRIPTION MUMBER arTy.
14.126 - STEERING WHEEL
7=7-10 Wheel (Sandtone Beige)......eveeceeans rene 201977 1 F47, F485, K100
Wheel (Jasper Green)......ceoceee-. srcasansa 203115 1 F47, F485, K101, K4B2
Wheel (Broadeast Blue)...... wrnra e nsnza  A03114d 1 F47, F485, K101, K482
Wheel (Magenta Maroon).......vecesees rense 203113 1 F47, F485, K101, K482
Wheel (Linden Green).......... e veasss 203560 1 K101, K482
Wheel (Horizon Blue)............ e L i L Tt 1 K101, K482
Wheel (Saddle Bronze).......cceee.a. wrnen=- 203570 1 K101, K482
Wheel (Willow Green) . ..oee e eeeennn. snanas 202907 1 K100, K481
Wheel (Cloud Toup®)...esieveervevnnennnens 202008 1 K100, K481
Wheel (Sandtone Beige)......(incl. Pins).. 202460 1 F47C, F486
Wheel {(Magenta Marcon),.....(lnecl, Pins).. 202803 1 F47C, K486
Wheel (Teal Blue)...... eee-o(inel, Pins).. 202804 1 F47C, F486
Wheel (Broadcast Blue)..... .(incl, Pins).. 202805 1 F47C, F486
Wheel (Jasper Green)........ (incl, Pins).. 202806 1 F47C, F486 |
Wheel (Hickory Brown).......(inel., Pins).. 202807 1 F47C, F488
Wheel (Wedgewood Blue)...... (incl., Pins).. 202808 1 F47C, F486
- 14-1-22 Nut, S5/8" — AgNHxo Nl LA ceeeass 201206 1 All
14,200 - STEERING GEAR LEVER ARM (PITMAN)
Arm (used with No. 1 and 2 Steering Gears) 201215 1 F47, F47C, K100, K101
14=1-19 Arm (used with No. 3 Steering Gear)....... 202674 1 All
Arm., .cvevsvrsvasavansasacs(B.H.D)uuiu,n.. 203582 1 F485, K481
14-1-20 Lockwasher, 7/8"..ieccuccincanronnnnnene . 201216 1 All
l4-1-21 Hut, T/B" — 14 HX, cecriscsa ARk E e e 201207 1 All
14.202 - STEERING DRAG LINK
Link, up to Serial P47-12012, K100-19988., 201218 1 F47, K100 !
14=2=30 Link, after Serial F47-12012, K100-19988.. 202076 1 All ;
Link, (used with No. 2 Steering Gear)..... 202854 1 F47, F47C, K100, K101 g
B L L e s alal s a e R HL D) e e 2058 T 51 FABE T ELR] !
14-2-24 Hutll-lilJli-i-l-i-l-i ........................ 435 1 .P.].l :
14-2-23 e T e e SO O O O G D O O IO S S e 480 1 All i
14,204 - STEERING DRAG LINK STUD COVER :
14-2-29 Cover, Steering Gear End.......vevuvesewes 201510 1 All i
14-2-28 Shield, Steering Gear End..... srirsasarssss 201520 1 All i
Cover, Idler Lever End.....ccccvcemnee- wa. 201219 1 All '
14.206 - STEERING DRAG LINK SOCKET |
Socket, up to Serial F47-12012, K100-19938
(902 Ddiler at bottom) . ..o ieieinnncnnn . 201220 1 F47, K100
14=-2=8 Socket, after Serial F47-12012, K100-1898
(Straight Oiler at end)...... censaranens 202077 1 All
14.208 - STEERING DRAG LINK SOCKET CLAMP
14-2-10 (T T st b Do b D OO Ao BTG A e S B rerra 201221 1 All
14-2-9 Bolt, 5/16" - 24 x 1 T/18" Hx. Hd. ..... 201222 1 All
14-2-11 Lockwasher, 5/16" H¥, .....ccocenannnsss 5 191 1 All ]
14-2-12 Hut, 5/716" = 24 HX. ..iavassciissscnnnas A 1849 1 4All :

-145-




4R STEERING GEAR

et GROUP PART MAME and DESCRIPTION H':;:ﬁ:n aty. MODELS
14.210 - STEERING DRAG LINK END SOCKET
14=2=5 TR T o s B e e e e e srsratsassnsnrns SUL2Z26 2 All
14-2-3 TR B T e O L O O Y aTala ala e al i e alnls n sinlnn etnle Giall] 2.2 2 All
14-2-6 SERAL. . slaraen B R R E A EEEEEEEEE AT e R n e 201223 1 4all
14-2-4 T Y o 0 £ 0 0 000 0 O s Oree] ICC P P P pps s 201224 2 All
Plug, up to Serial F47-12012, K100-19988.. 201227 1 F47, K100
14-2-2 Plug, after Serial F47-12012, K100-19988.. 202078 1 All
14=2=TF Cotterpin, 1/8" x 1 3/4". . i iceurssannsnas 496 1 All
Oiler (Gear End).... .. 202092 1 F47, K100
Oiler (Gear End),.,.)up to Serial P47-(... 202575 1 F47, K100
Oiler {(Idler Lever..|12012, K100-19988
BTl ) PPN atare i e n a m e mials ... 202144 1 F47, K100
14-2-1 Oiler (Gear and Idler Lever Ends) after
Serial F47-12012, K100-19938........ eaes 202121 2 All
14,212 - STEERING IDLER LEVER
Lever, up to Serial F47-12012, K100-19588., 2012295 1 F47, K100
14-2-16 Lever, after Serial F47-12012, K100-19588, 202093 1 All
Lever (R.H.D.)uiiassnssarearaass cesrensres 203588 1 P4B5, K481
14-2-19 DiN,T/BN 11 x B TABN L e T 201231 1 All
14-2-31 Lockpin, 2 5/32" Long 23/64" Dia. Lg.
End, 3/8" = 24, , .. .ccuuuunu. waeiesesss 203003 1 All
14-2-31 Lockpin, 2 5/32" Long 3/8" Dia. Lg.
End, 3/8" = 24........ sisranavansranas 203002 1 All
14-2-17 Lockwasher, 3/8" Med. ......civviisvrnnns 192 1 all
14-2-18 Nut, 3/8" - 24 HX. sesesesssansnsnnncnasn 188 1 4ll
14.214 - STEERING IDLER LEVER BUSHING
14-2=14 Bushing, Upper..cccsccacavanasass casssnana 201233 1 All
14-2-22 Bushing, Lower....... Ml e mtalate it aTu e uie ahrleejnemp e SOL2TE 0T S ALY
14-2-21 Washer......... R D OO O R AL S A e e S ae e 2 All
14-2-15 L Tty e trls e alatakahace arnla miaTe siatelnte n elatnin et sin eienae ) 1AL D 2 All
14-2-1 B D e A dn AR S i s oE D Ead aHaRNa AR AR DD 202121 1 All ;
14,216 - STEERING TIE ROD
14=2-20 Tie Rod (incl. Seals and Nuts).......0.s.. 201235 2 All
! 14-2-26 End, R.H. THY. cvisasurenasasacsnsrannesns 201238 2 All
3 14-2-25 End, L.H. THY. cissvcasanrrarsesnsransnsas 201237 2 All
! 14-2-24 IR b L ) T e o o 486 4 All
i 14-2-23 Cotterpin, 3327 x AV, s iiers s ansne 480 4 All
4 14-2-10 L AN e e araN e a fata s Takln (= pal laln) u mbm i juimibls o 16 Tl (b Lal ) 4L 1A s 201221 4 All
| 14-2-9 Bolt, 5/16" — 24 X 1 T/16"esrseveenussin 201222 4 All
- 14-2-11 Lockwasher, 5/16™ H¥. vevsosncnrrrsnanas 191 4 All
4 All

I; 14"2’"12 H‘ut.‘ 5.“’16‘" — 24 H:‘f..,, R T SRS SRS EE SN EEw 139

-146~-




	kfpm240138.jpg
	kfpm240139.jpg
	kfpm240140.jpg
	kfpm240141.jpg
	kfpm240142.jpg
	kfpm240143.jpg
	kfpm240144.jpg
	kfpm240145.jpg
	kfpm240146.jpg

